?—1

358.350982

46— CasketKit
ﬁ—45
—A44 4

2l9
o> 39
% 90
A WARNING
All repairs, adjustments and
maintenance not described in 3
the Cperator’s Manual must be @_32
performed by Qualified Service
Personnel. ;
32—}
334@
34:& % ﬂ
Ref. | Part No Description Ref. | Part No Description
1 545188801 Airbox knob 24 576752501 Kit gasket e
2 576753001 Kit filter c 25 576752701 Cylinder kit (Incl. 26,27,34)
3 530016080 Screw 26 545148501 Cylinder insert
4 530057908 Ignition spring 27 545148601 Cylinder insert
5 545172301 Lever switch 28 576752601 Kit piston 5 (Incl. 29,30)
6 545172201 Choke knob 29 545120001 Piston ring
7 545210201 Special screw 30 530015697 Piston pin retaine...
8 575296301 Filter pleat 31 545120101 Crankshaft assembl...
9 575296201 Air manifold 32 576243901 Seal assembly
10 530016101 Carburetor nut 33 545165801 Crankcase cap
11 545174401 Air valve... 34 530016417 Bolt m6-1.0
12 573952201 Carburetor w47 35 545128901 Muffler assy (Incl. 36,37,38,39,40)
13 525328001 Assy, throttle 36 530016338 Muffler bolt
14 530047721 Purge bulb 37 576752401 Kit, spark arresto... (Incl. 38)
15 580727101 Kit, fuel line 38 545181601 Screw muffler
16 545003511 Screw m4x1.4 39 576752501 Kit gasket e
17 576752501 Kit gasket e 40 525828401 Plate
18 545174001 Block air in 41 545121901 Sems hex screw
19 575219801 Bolt hx hd m 42 545202701 Igniter module
20 545173901 Seal adapter 43 545171201 Wire harness assem...
21 530016426 Screw m5-0.8 44 576752901 Cylinder kit
22 576753101 Carburetor adapter (Incl. 17,20,24) 45 530016432 Screw m5.38-14 x 2...
23 Champion Spark Plug (RCJ-7Y) 46 576752501 Kit gasket e (Incl. 17,24,39)




358.350982

m\j\
\W

éﬁ
‘ \\ ——‘13
Al 4 wAlc:I{‘NItNGt d 10
repairs, adjustments an
maint‘;nance riot described in /
the Operator’s Maqgal must_be 19— B
performed by Qualified Service e g—g= 8
Personnel. o
Ref. | Part No Description Ref. | Part No Description
1 580727101 Kit, fuel line (Incl. 2) 14 530015877 Bar bolt
2 530023877 Fuel line fitting 15 576753201 Oil pump kit (Incl. 16-22)
3 530095646 In-tank fuel filte... 16 545221301 Pick assembly
4 577858501 Chainsaw fuel cap ... 17 530049477 Elbow oil pi
5 545210201 Special screw 18 545128801 Oil block
6 545169501 Isolator assembly 19 545227101 Scprew 6-19x.43
7 530057236 Qil cap 20 545165401 Oil pump assembly
8 530014381 Spike (Incl. 9) 21 530037820 Worm gear spacer
9 530016439 Screw spike 22 525318401 Dust oil pump
10 545033501 Line oil ven 23 545210201 Special screw
11 530016432 Screw m5.38-14 x 2... 24 578297201 Strap av
12 530029850 Chain catcher 25 545178801 Spring
13 545171701 Plate bar




358.350982

A WARNING

All repairs, adjustments and
maintenance notdescribed in
the Operator’'sManual must be
performed by Qualified Service
Personnel.

Ref. | Part No Description Ref. | Part No Description
1 530016349 Screw 23 577180501 Gas chainsaw 20-in...
2 545171502 Handle 24 545210201 Special screw
3 545171402 Handle 25 530016349 Screw
4 576752801 Trigger kit 26 545170901 Spring iso a
5 545227101 Scp#6-19x.43 27 530016432 Screw m5.38-14 x 2...
6 545204601 Clip socket wrench 28 578034501 Handle
7 545204501 Scrench 50cc 29 579062201 Chassis
8 579621501 Thrust washer 30 525742101 Flywheel assembly
9 545171901 Chainsaw clutch dr... 31 530015127 Washer
10 530015611 Thrust washer 32 530016134 Flywheel nut
11 579551001 Clutch assembly 33 530021179 Shoulder screw
12 579070401 Hand guard 34 545178201 Starter hub
13 545127301 Shoulder screw 35 545211901 Spring hub e
14 530016416 Hand guard spring 36 530016080 Screw
15 579040001 Clutch assembly (Incl. 21) 37 576744401 Kit eps star (Incl. 17,20,24)
16 578353401 Service kit 38 530042095 Starter spring
17 530015917 Bar nut 39 545170601 Baffle air s
18 576695201 Sleeve bearing 40 525310201 Start handle
19 530015826 Adjustable bar - p... 41 530069919 Kit rope 40"
20 530038593 Retainer 42 530016432 Screw m5.38-14 x 2...
21 576752301 Bar adjustment kit (Incl. 18,19,20) 43 545170501 Housing fan
22 545196102 Bar 20" 3/8




	МОНТАЖНАЯ

